Assemblies & | Ramps

Optional Kits available through your Distributor:

Flipper Rebuild Kit (Left) ...................... ceerennnes ceesserrereiennens tesssreisrnannennncnnennsesss 500-6307-10
Flipper Base Plate Kit (Leff)................. teerrettnetttiseenrennsnasisesssssssssnesansecsneess DID-B8617-01

Kit includes: Flipper Base Plate (Left) pre-threaded with securing hardware; see the Flipper Drawing for view.
Flipper Rebuild Kit (Right) ...ceevversureeeereeeeeereeeeeressessnnes crssnrenrrennnesinnennnens. 500-6307-00
Flipper Base Plate Kit (Right)...................... ceettseitetuiiitasitiienitnesiisasensacasesscnsssneasss DID-B617-00

Kit includes: Flipper Base Plate (Left) pre-threaded with securing hardware; see the Flipper Drawing for view.

Pinball Location Maintenance Standard Kit (for AC/DC Premium Pinball) ................. 502-6002-C7
Standard Kit includes : 8 oz. Novus Wax #2 Fine (Red) (675-0003-01), Cloth, Rubber Rings (used above

playfield), Bulbs (Bulb quantities vary and is limited to 25 per type), Fuses (1/per type) and 4 Pinballs. Note:
Quanties, sizes and contents subject to change without notice. :

Pinball Location Maintenance Deluxe Kit (for AC/DC Premium Pinball) .................... 502-6003-C7

Deluxe Kit includes : Pinball Location Maintenance Standard Kit as described above plus a quantity of Flipper

Rebuild Kits. Note: Quantity varies which equals the same quantity of flippers used in this game.
A THIS GAME KIT INCLUDES ( 2 ) FLIPPER REBUILD KITS A

Plastics*Kit (for AC/DC Premitm Pinball)....c.cevereerereereresesseseeseeeeesseeesoesessessen 803-5000-C7
Plastics Kit includes: Plastic Sets (830-6 125-XX)

Decals*Kit (for AC/DC Premium Pinball) stessessntissninitesenneess s snnssssssasessesseenes §02-5000-04
Decals Kit includes: Decal Set (820-7000-XX)

*Attention: No individual Plastic or Decal can be ordered separately, unless noted otherwise. Plastics & Decals
are subject to change without notice during and / or after production. Key Fobs subject to availability and may or
may not be included in the plastic set. All designs, shapes & pieces used subject to change without notice. Kit
contents subject to change. Service Bulletin(s) will announce any critical changes, if warranted. The last 2-digits
shown on plastics or decals are for reference only.

b1



Securing Hardware for ltems 3 & 5 are
also shown separated from the Baif
Shooter (Plunger) Assembly for clarity.

Ball Shooter (Plunger? Assembly, 500-6146-00-04
(Hems 1-6)

Assemblie into
Housing in the

following order:

Washer
Rod Assemby (see ltem 5) .
Gort Soing ey Aing
Wash
(sWa,ggrs)' (seealf eg 5 (see ltern 5)
(sge ";’ff,’; ;), s
ushil
(see lter 4 L Nr. |BALL SHOOTER PARTS __|QTY.| SPIPARTN. |

and then ...

1 Housing Asm. + Bushings (ltem 4) 1  535-5067-02
Item 1 Is secured to the Cabinet by: Support Plate {not included with ftem 1 or Assembly]
(535-5027-00), #10-32 X 1/2* PPH (Sems) Zinc TF (Qty. 3) (237-6033-00), #10 Split Lock

and then...

B ' . " s . .
(562712294)’ Washer (Qty. 3) (244-5003-00) and #6 X 1/2" HWH AB (Zinc) Red (Qty. 2) (234-5001-02)
)
e/ 3 Comp. Spring (Short) (Knob Side) 1 266-5010-00

(see ltem 5), item 3 is sandwiched onto ltem 2 (Front Side) between the knob and by:

Washer Washer, 3/8" 1.D. X 58" O.D. X 1/16" (242-5014-00)
(see ltem 5),
R?tain’l?g Fg)ng : ' -
see ltem 5),
Plunger Tip using, ( 0 o0 back) as shown.

(see ltem 6). 5 C]omp‘ Spring (Long) [DRANGE, .035" 1 266-5001-07
o

» 'y

ltem 5 is sandwiched onto Item 2 (Rubber Tip Side) by: Washer, 3/8" LD. X 58" 0.D.X
116" (Qty. V/per side) (242-5014-00) and Retaining Ring, 3/8" o Shaft (270-5012-00)

Ordering Note: If 500-6146-00-04 is unavailable, order the individual part(s) actually required. ... ldentical to 500-6146-00-07
has Comp. Spring [Orange, .038" o} (266-5001-07) or 500-6146-00-05 has Comp. Spring {Blue, .031" g} (266-5001-05).

lllllllllllillniinnnnnnnnnnnnnan
Autoplunger Arm Weld Asm., 500-6091-00 (ltems 1-53.
Autoplunger Coil Assembly, 500-6092-02-ND (ltems 6-

(Hasher and Shooter Lane Switch Assembly, 500-6096-00 (items 10-12

Nr. | AUTOPL. ARM WELD PARTS|QTY.| SPIPART Nr. | Nr. | AUTOPLNGR. COIL PARTS |QTY.| SPIPART Nr. |

6  Autoplunger Coil Bracket Assembly 1  515-6527-00
tems 1 & 6 are secured below the P/F by: #8 X 1/2* SHWHAB (Zc.) (Qty. 9) (234-5101-00)

Coil, 24-940 [ NO DIODE ] 1 090-5036-ND '

4  Plunger & Link Assembly 1 51 1-51 83-00
COIL DOES NOT REQUIRE A DIODE. SEE ® COIL NOTE BELOW FOR DETAILS.

ltem 4 is secured to ltem 1 by: Retaining Ring, 1/4* o Shaft (Qty. 1) (270-5002-00)
For Individual ltems use : Plunger 1.81" Lg. (530-5025-05), Plunger Link (545-5293-00)
and Roll Pin 1/8" o x 5/8" Lg. (251-5008-00)

Nr. | SWITCH PARTS |QTY.| SPIPARTNr. |
10  Switch (for Shooter Lane) 1 180-5157-00

Switch has a Diode (1N4004) (112-5003-00). Can be replaced with (1N4001) (112-5001-00).

12 Switch Body Protect Plate 1 535-6539-00

ltem 12 is secured 10 ltems 10-11 by: #2-56 X 1/2* Unsiotted Ser. HWH #4 Head TR3

ack (Qty. 2) (237-5937-02) and #2-56 Hex Nut (Qty. 2) (240-5301-0)
(ASM. REF. 500-6096-00, kems 10-12)

For Securing Hardware,
see the Parts Table above,
under the item desired.
c&u slgg:'le Coilho Assemblg
Retainin : : 7 ru Coil shown turne
(& Ring —§ ' 90" for clarity.
(see ltom 4) J g ,
Hem 3 is also
O Retainin
shown separated : 9 / :
t (E-) Ring : .

z-lou:nnggreg:;é%m Ptbiuis ! Take Note:

for clarity. ) O Coil Note: © NO DIODE
ON LUGS. If replacing
with a coil of the same
gauge and turn & it has

aty.2 a diode on it, remove it
Roll Pin before using.
For Securing Hardware, Q2
see the Parts Table above,

under the item desired,

b2



4-Ball Trough Assembly, 500-6318-24-ND (ltems 1-13)

and Associated Parts: See Parts Table Below.
Ordering Note: Identical o 500-6318-14 with exceptions, see note below ltem 13 (Parts Table).

Nr. |4-BALL TROUGH PARTS QTY.| SPIPART Nr. | Nr. |4-BALL TROUGH PARTS QTY.| SPIPARTN

2  Colil Mounting Bracket 1 535-7330-01
Item 2 is secured to ltem 1 by: #8-32 X 3/8" HWH Swage (Sr.) Zinc (Qty. 4) (237-5975-00) | 12 Dual OPTO TRANS Board Assembly

4  Coil, 26-1200 [ NO DIODE ] 1 090-5044-ND
COIL. DOES NOT REQUIRE A DIODE. SEE © COlL. NOTE BELOW FOR DETAILS
1f 500-6318-24-ND is unavailable, order the individual part(s} actually required.
This assembly is identical to 500-6318-14-ND, -15 or -25 except for the quaniity of ltems 9 &
10 (Qty. 4/per on 5-Ball Trough) and ltem 11, required when a Magnet Mech. is used in the
game. -ND means no diode on liem 4, Coil, 26-1200.

Rubber Bumper (Grommet) ASSOCIATED PARTS AR 0 ABOVE ASSEMB

Nr. [ASSOCIATED PART(S) __ |QTY.| SPIPART A

Ap-A Ball Trough Enter / Exit Scoop 1 535-7329-01
Item AP-A secured to the playfield by: #8 X 1/2* SHWH AB (Zinc) (Qty. 4) (234-5101-00).

10 Switch Body Protect Plate 3 535-6539-00

Take 8pecial Note:

Item AP-A, Ball Trough Enter / Exit Scoop,
535-7329-01 (not included with the 5-Ball
Trough Assembly), is shown floating
above and rotated slightly for clarity.

3

See securing hardware
under iems 12 & 13.

For Securing Hardware,
see the Parts Table above,
under the Hem desired.
Hem 12, Dual OPYO TRANS
(Transmitter) Board, 515-0173-00,
is mounted on the other side of |
the Trough Assembly, In line with
item 13, Dual OPTO REC
(Receiver) Board, 515-0174-00,
using same hardware.
Take Note:
O  Coil Note: © NO DIODE ON LUGS. If replacing ==
with a coil of the same gauge and turn and it has a diode on iz
remove it before using. [ \',
] T [ 4§
For a break-down of parts of ltems 12 & 13, Dual OPTO ]
TRANS & REC Boards (515-0173-00 and 515-0174-00), -
see the Yellow Pages. 7
Q1 . Cable Wiring Hamess
6 . 036-5508-04
~ 2 3-Pin Connector
045-5007-03

12-Pin Connector
045-5007-12

b3



Flipper (Left) Assembly, 500-6543-12-ND (ltems 1-15)
and Associated Parts: Yellow Flipper Bat & Shaft Asm., 515-5133-06-06 (items AP-A / AP-B)

[ Nr. [FLIPPER (LEFT) PARTS |aTY.| SPIPART Nr.

1 Flipper Base Plate (LEFT) 1 See FRP1 |prp FLIPPER BASE PLATE KIT (LEFT):
Includes ltem 1 pre-threaded >+< Securing  515-6617-01
1 Hardware for Items 2,3,6& 8.

Item 1 is secured below by: #8 X 1/2° SHWH AB (Zinc) (Qty. 8) (234-5101-00)
Ordi Indivi Item FRP1

Power (EOS/ End-of-Stroke) Switch 1 180-5149-00
ltem 3 is secured to ltem 1 by: #6-32 X 5/8" HWH Swage (Ser.) Zc. (Qty. 2) (237-59760)

For Securing Hardware,

Flipper Return Spring : see g;er fn‘é‘,-’;e?f’c’,i :f:gf'

1, 22-1080 [ NO DIODE ] YEL-GRN 1 090-5032-ND ! 2§, Spiral Pin
COIL DOES NOT REQUIRE A DIODE. SEE  COIL NOTE BELOW FOR DETAILS.

Deflector Pad (Bumper)

13 Crank Bar (Pawl) 1
Item 13 requires: i 2 . (Qty.

STYLE

15 SetScrew: #10-32X 3/4" SocketHd. 2 237-6144-00| 2 (LEFTSTYLE)

Hem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00) ASSEMBLY : Includes ltems 12, 13,14 & 515-7203-01
and #10 Split Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00) 15 (comes assembled).

Tool required for ltem 15: 5/32" or 4mm Alien Wrench

Htem 14® is also shown separated
from ftem 13, Crank Bar, for clarity.

)

Coil Sleeve

Take Note:

O Coil Note: © NO DIODE
ON LUGS, If replacing
with a coil of the same
gauge and turn & it has
a diode on it, remove it
before using.

Spring Washer
gghlnd Coit seeBuIslgl‘r? g12
Support Bracket ( )

Ntem 12°s Bushing Is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clatity.

Reference
Servica
Bulletin 152
for additional
information
on ltems 12
&14

P

The differences between
the Left & Right Flippers
are:

item 1, Hem 4 and A

Htem 148 (see ltem 15)

The coils may also differ

depending on the game. #10 Spiit

Lock Washer
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY, {see ltem 15)
[ Nr. | ASSOCIATED PART(S) lQTY.] SPIPART A, | Take Note:

Yellow Flipper Bat & Shaft Assembl

AP-A kP wvithout B 2vY 1 51551330606 ® *R"indicates ltem noted is

AP-B ED “ E57700] secured with rivet(s) as listed.



Flipper (Right) Assembly, 500-6543-02-ND (ltems 1-15)
and Associated Parts: Yellow Flipper Bat & Shaft Asm., 515-5133-06-06 (ltems AP-A / AP-B)

| Nr. | FLIPPER (RIGHT) PARTS _ |QTY.[ SPIPARTNr.

1  Flipper Base Plate (RIGHT) 9 See FRP1
Item 1 is secured below by: #8 X 1/2* SHWH AB (Zinc) (Qty. 8) (234-5101-00) ~
Ordering Note : Individual Part (535-7275-00) Is not prethreaded, soe It P1

FLIPPER BASE PLATEKIT(RIGHT):
Includes Item 1 pre-threaded >+< Securing  515-6617-00
Hardware for ltems 2, 3, 6 & 8.

FRP
1

3  Power (EOS / End-of-Stroke) Switch 1  180-5149-00
iss ) Z¢. (Qy. 2) (237-5976-04)

For Securing Hardware,
see the Parts Table above,
under the item desired.

Flipper Return Spring

Spring Washer (17/32" ID X 3/4" X 1

Spiral Pin

oif, 22-1080 [ NO ] YEL-GRN 1 090-5032-ND

COIL DOES NOT REQUIRE A DIODE. SEE O COIL NOTE PREV. PAGE FOR DETAILS.

Deflector Pad (Bumper)

13 Crank Bar (Pawl)
Item 13 requires: Bushing, .192" ¢ ID X .312"

RIGHT
STYLE

(RIGHTSTYLE)
ASSEMBLY : Includes ftems 12, 13,14& 515-7203-00
15 (comes assembled).

15 Set Screw. #10-32 X 3/4" SocketHd. 2  237-6144-00
ltem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00)
and #10 Spiit Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00)

Tool required for tem 15: 5/32" or 4mm Allen Wrench

ltem 14® Is also shown separated
from ltem 13, Crank Bar, for clarity.

B

Coil Sleeve
thru Coll

Bushing
(see item 13

ltem 12's Bushing is also Flipper
shown separated from the Link
Flipper Plunger & Link

Sub-Assembly for clarity. T em

The diffe bet

the Let & Right Flippers an ems 72

are: 3

Htem 1, tem 4 and RIGHT #10 Nylon

Htem 140 (sfé‘?f';,':"}s)

The coils may also differ N

de:em;ing on th: game. L:gl? \Aslgl;l‘)er
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY. . (seo ltom 15)

[_Nr. [ ASSOCIATED PART(S) lQTY.| SPIPART Nr. | Take Note: e

Yellow Flipper Bat & Shaft Assembi 5/32

AP-A odoa) without Bubber ing 151551330606 ® "R indicates ltem noted is e

AP-B : pe secured with rivet(s) as listed.



Flipper (Left) Assembly, 500-6543-12-ND (ltems 1-15)
and Associated Parts: Yellow Flipper Bat & Shaft Asm., 515-6275-06 (ltems AP-A / AP-B)

[ Nr. | FLIPPER (LEFT) PARTS 'QTY.| SPIPART .

1 Flipper Base Plate (LEFT) 1 See FRP1 |gRp FLIPPER BASE PLATE KIT (LEFT):
Item 1 is secured below by: #8 X 1/2" SHWH AB (Zinc) (Qty. 8) (234-5101-00) Includes ltem 1 pre—threaded S Securing 515-6617-01

Ordering Note : Individual Part (535-7275-01) s not prethreaded, se¢ ltem FRP1. 1 Hardware for ftems2 3 6& 8
" g ’ 1 *

1 180-5149-00
item 3 is secured to ltern 1 by: #6-32 X 5/8" HWH Swage (Ser.) Zc. (Qty. 2) (237-5976-04)
For Securing Hardware,

see the Parts Table above,
under the item desired.

Spiral Pin

13 Crank Bar (Pawl)
requires: Bushing..192°0 |

15 SetScrew: #10-32 X 3/4" SocketHd. 2 237-6144-00 (LEFTSTYLE)
ltem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00) ASSEMBLY : Includes ltems 12, 13, 14& 515-7203-01
and #10 Spit Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00) 15 (comes assembled e

Tool required for ltem 15: 5/32" or 4mm Allen Wrench

ltem 14@ is also shown separated i
from ltem 13, Crank Bar, for clarity. Coil Sieeve

thru Coil

Take Note:

O  Coil Note: © NO DIODE
ON LUGS. If replacing
with a coil of the same
gauge and turn & it has
a diode on it, remove it

3 before using.

Bushing
(see ltem 13)

ring Washer
hind Coll
Support Bracket

Bushing
(se0 ltern 12)

v "09§

Item 12’s Bushing Is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clasity.

o
>
)
gt
=
B

Reference
Service
Bulletin 152
for additional
information
on ltems 12
& 14.

AP-
A

The differences between
the Left & Right Flippers
are:

#10 Nylon

ltem 1, tem 4 and Stop Nut

ltem 14® (see ter 15)
The coils may also differ
depending on the game. #10 Split
Lock Washer
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY. (see ftem 15)

[ . [ASSOCIATED PART(S) ___]QTY.] SPIPART . | Take Note:
ApA Yellow Mini Fip Bat & Shaft Assembly 4 515-627506

® "R"indicates ltem noted is
secured with rivet(s) as listed.




Flipper (Right) Assembly, 500-6543-02-ND (ltems 1-15)
and Associated Parts: Yellow Mini Flipper Bat & Shaft Asm., 515-6275-06 (ltems AP-A / AP-B)

Nr. | FLIPPER (RIGHT) PARTS _ |QTY.| SPIPART A,

1  Flipper Base Plate (RIGHT) 1 See FRP1

ltem 1 is secured below by: #8 X 1/2* SHWH AB (Zinc) (Qty. 8) (234-5101-00)
Ordering Note : Individual Part (535-7275-00) is not prethreaded, see ltem FRP1.

FRP FLIPPER BASE PLATEKIT (RIGHT):
Includes Item 1 pre-threaded >+< Securing  515-6617-00
Hardware for ltems 2, 3, 6 & 8.

3  Power (EOS / End-of-Stroke) Switch 1  180-5149-00
ltem 3 is secured to ltem 1 by: #6-32 X 5/8" HWH Swage (Ser) Zc. (Qty. 2) (237-5976-04)

For Securing Hardware,
see the Parts Table above,
under the item desired.

Spring Washer (17/32" ID X 3/4" X 1")

g Colil, 22-1080 [NODIODE | YL 1  090-5032-ND
COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE PREV. PAGE FOR DETAILS.

Spiral Pin

1 Deflector Pad (Bumper)

13 Crank Bar (Pawl) 1 530-5070-02

ftem 13 requires: Bushing, .192" ¢ ID X .312" ¢ OD X .195" (Qty. 1) (530-5139-00)

E:NUKN SER’ RIGHT
FRP CRANK STYLE
(RIGHTSTYLE)
ASSEMBLY : Includes ltems 12, 13,14&  515-7203-00
15 (comes assembled

15 SetScrew: #10-32 X 3/4" SocketHd. 2  237-6144-00
ltem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00)
and #10 Split Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00)
Tool required for ltem 15: 5/32" or 4mm Allen Wrench

Itemn 14® Is also shown separated
trom ltem 13, Crank Bar, for clarity.

Spring
Washer

B

C?,“ 5'8"}{“ . : Bushing
il O 21 1N -
ru A : y (see ltemn 12

item 12’s Bushing is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clarity.

)
=1
E
g
(o]

Sec. 4

Reference
Service
Bulletin 152
for additional
information
on Hems 12
& 14.

The differences between
the Left & Right Flippers
are:

item 1, ltem 4 and #10 Nylon

secured with rivet(s) as listed.

Itemn 14® (SE:)”%"P:I’L"IS)
ol trhniod Lotk Washer
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY. (see tom 15)
| Nr. | ASSOCIATED PART(S) lQTY.| SPIPART Nr. | Take Note: vse A
Ap-A Yolow Mini Fip Bat & Shaft Assembly | 515607506  ® *R* indicates ltem noted is e



Vertical Up-Kicker (VUK) Asm. (Right Style), 500-7078-01 (ltems 1-9)

10

Qry|

PART #

DESCRIPTION

ITEM #
1

-

535-9590-03

VUK BRACKET - R.H. - NO ACTUATOR

090-5001-ND

COIL -23-800, NO DIODE

515-5941-01

PLUNGER ASSEMBLY

545-5076-01

COIL SLEEVE

545-5105-00

RUBBER BUMPER

180-5209-00

SUB MINIATURE SWITCH - SIM. ROLLER

536-5203-03
535-6539-00

COIL RETAINING BRACKET
SWITCH BODY PROTECT PLATE

23]
~ o

237-5937-02
232-5300-00

SCREW, 2-56 X 1/2" HWH MS
SCREW, 8-32 X 1/4" PPH SEMS

O Tlo wjojonlslw|n

=N R aafajaiala

266-5020-00

COMPRESSION SPRING-CONICAL

Sean
~ .

=

S 8
Ul
=
e B
coz

3
Y i\
§
8

N
V




NMOHS LON 311 «

11

J MS 3dId NONNVYO 319v0|  LD-12-€/6G-9€0 «66
l 1NN XYO0TNOTAN 2€-8 00-2015-0¥C Ll
3 SIS S Hdd .2/l X 2€-8 M3YOS 00-20€5-2€¢ 9l
L diNVY10 318v0 .1/l £0-0005-0¥0 Gl
l 00PN} - 300Id 00-€005-C1} 42
[4 SN HMH .2/} X 95-Z ‘'MIHOS ¢0-LE6G-LEC €l
} 31V1d 10310dd AQO89 HOLIMS 00-6€59-5€5 cl
} NOLLYN1OV 1HOI1 - HOLIMS-OYOIN ¢0-6116-081 1
¥ SW3S Hdd .8/€ X 2€-8 'M3YOS 00-10€5-¢€C 0}
} H3d4NNg ¥398Ny 00-G01G-GPG 6
l TVOINOO-ONIYdS NOISSTHJINOD 00-0205-99¢ 8
) 3IA331S 1100 10-9/06-S%S pA
l JHIM X374 NNOD R 1100 008-€¢ A19IN3SSY 00-€50/-009 9
) ATENISSY HIONN1d 00-81€/-G1S S
4 SI3S Hdd .¥/L X 2€-8 'MIHOS 00-00€5-2€C 14
l 13X0vHE ONINIVL3IY 1100 £0-€025-9€9 €
b HIAANIYED "L4VHS NONNVO "INIJWNATIM 00-6/./-G1§ 4
} YIANIYD "1IMOVHE NONNVYD "LNIWATIM 00-8696-G169 }
! NOILdI™OS3a HIGNNN 1Hvd "ON WALl

00-¥1L2.-009
Od/JV "LAVHS / NONNVO ‘AT9NISSY




ITEM NO. PART NUMBER DESCRIPTION QTY.
1 515-7780-00 |SUPPORT TUBE, CANNON, GRINDER 1
2 232-5205-00 |SCREW, 6-32 X 7/8" PPH SEMS 3
3 535-0490-00 |[PLATE, CANNON TUBE MNT, GRINDER 1
4 234-5101-00 |SCREW, #8 X 1/2" SLT HWH AB ZINC 6
5 500-7214-00 |ASSEMBLY, CANNON / SHAFT, GRINDER 1
6 242-5105-00 |WASHER, CANNON BEARING, GRINDER 1
7 242-5106-00 |SHIM WASHER, 13/16 X 11/32 X .048 1
8 242-5008-00 |WASHER, 1/4" ID X 1/2" OD X 1/16" THICK 1
9 270-5002-00 |RETAINING RING - 1/4" 1
10 500-7213-00 |ASSY, CANNON MOTOR / SWITCH, GRINDER 1
11 237-6092-00 |SET SCREW, 10-32 X 5/16, SOCKET CUP PT 1
12 510-5146-33 |RIVETED ASSY, CANNON COVER, GRINDER LE 1
13 237-5909-00 |SCREW, 4-40 X 1/4" PPH SEMS 4
14 242-5001-00 |#6 WASHER 4

CANNON REFERENCE ASSEMBLY, AC/DC




NMOHS LON WLl »

} MS JOLOW NONNVD 3189v0] 20-81-€/G5-9€0 66
L JOVMS HMH 8/€ X 2€-9 'MIHOS 20-9/66-1€T 0z
4 Q0 .9L/G - YIHSYM Lv1d v# 00-2005-2¥C 6l
l ¥00¥N1 - 300Id 00-€005-2} | 81
F4 1NN X3H 96-C 00-10£5-0vC L
Z ONIZ S Hdd .2/} X 96-2 'M3H0S 00-9086-/£¢C 9l
4 31V1d 103104d AQOg HOL1IMS 00-6£G9-G€S Sl
l HOLIMS-O¥OIN $0-0105-081 vl
Zz MOIHL ,9L/L X @O .2/L X al b/ "4IHSYM 00-8006-2h2 €l
z {ONIZ) 41 Hdd ".8/€ X 0¥ ‘MIYDS 00-6.6G-/€2 4}
4 «GZL° X A0 .91/€ Al ¥# ¥ADVdS 20-2905-15¢ L
L 0SIQ ¥3141 - Q¥v09 JOLdNY¥HILNI OLdO 00-2625-02S ol
1 HIANIYO ‘NIAIEA NONNYO ‘INISSY 1IAIY 00-ZG15-01§ 6
4 JP/L - ONIY ONINIVLIY 00-2005-0/2 8
l H3IANIYO 'NONNVYD ‘WY HOLO3INNOD 00-082/-5¥S L
} 1d dND 13MD0S '91/G X Z€-01 'M3IHDS L3S 00-2609-2£2 9
l HIANIYO ‘'NONNYO 'ATGNISSVY INVHO 00-1.17-G1§ G
L ao /v X Al 252 93IHSYM NOTAN 10-2/06-2¥2 4
Z SIW3S Hdd v/l X 0% 'MIHOS 00-6065-/£2 3
L WdY ZL "O0A ¥Z 'ASSY NNOD ? ¥OLON 00-8969-1 1.5 Z
} HIAANIYDO "HOLOW NONNYD '13X0VHg 00-182/-G1§ }
: NOILdI¥OS3a Y3IGNNN 13vYd | "ON N3l

00-€12/-00S
0A/0V 'HOLIMS / 4OLOWN NONNVO ‘ASSY

h13



ITEM NO.| PART NUMBER DESCRIPTION QTY.
1 511-6961-00 |ASSY, DET COIL / PLUNGER, GRINDER LE 1
2 510-5146-28 |RIVET ASSY, DET BOX L/T/B, GRINDER 1
3 237-5976-01  |SCREW, 6-32 X 1/4 HWH SWAGE 2
4 511-6962-00 |ASSEMBLY, DET HANDLE, GRINDER 1
5 237-6169-00 |SCREW, 4-40 X 1/4 PPH MS 1
6 510-5146-25 |RIVETED ASSY, DET BOX F/R, GRINDER 1
7 511-7003-02 |SWITCH/TARGET ASSY W/SPACER, RED 1
8 237-5976-04 |SCREW, 6-32 X 5/8 HWH SWAGE 2
9 626-5078-00 |3/16" FOAM PAD 1

500-7225-00

ASSEMBLY, DETONATOR, AC/DC PREMIUM / LE

b14



4 JOVMS HMH ¥/ X 2€-9 'M3YJS| 10-9/66-/€2
4 HIANINO "HOLVYNOLIA 'dI¥LS IAIND| 00-L82.-G¥S ol
[4 W/ - ONIY ONINIV1IY| 00-2005-0.¢ 6
} ONIHdS NOISSIHdINOD| 00-L.0S-99¢ 8
} 28/l X 9L/L X v/L "dIHSVM| 00-210S-2¥2 L
} JIANIYO "HOLYNOLIA "ASSY ¥39ONNTd| 00-6096-G1S 9
I d4-171% "L4VHS /L "MANITAN|  00-€245-GvS S
[4 SINIS Hdd Wb/l X 2€-8 ‘'MIYOS| 00-00£5-2¢2 14
b J3ANIYO "HOLYNOLIA "13IMOVHE 110D| 00-0¥50-SES €
} 3d0Id ON "AT9INISSV NId-Z ANV TI0D| AN-00-8189-005 [4
1L JAANIRIO 'HOLVYNOL3A ‘ASSV 1IMOVHL| 00-8096-G1§ l
1"ALD NOILdIYOS3a HIFGINNN 14Vd |"ON 3Ll

00-1969-L19

31/ NNINIHd O0A/0V
d3ONN1d / 110D
HO1VNOLIA ‘ATdNISSY



3-BANK DROP TARGET ASSEMBLY
500-7216-03

ITEM #|PART NUMBER DESCRIPTION .
1 545-6163-03 |LEDGE, 3-BANK DROP TARGET 1
2 242-5091-00 |WASHER, 1/2 X 17/64 X .03 - DT 9
3 266-5089-00 [SPRING COMPRESSION - DT 3
4 545-6305-00 | TARGET - ROLLOVER - BLACK 3
5 237-5501-00 |SCREW, 6-32 X 3/8" PPH MS ZINC 6
6 240-5102-00 18-32 NYLON LOCK NUT 4
7 269-5002-00 |SPRING WASHER 1
8 270-5002-00 |RETAINING RING - 1/4" 6
9 266-5020-00 |COMPRESSION SPRING-CONICAL 1
10 265-5003-02 | TARGET RESET SPRING 3
11 535-9959-00 |STOP BRKT 1
12 237-5602-00 |SCREW, 8-32 X 1/2 PPH MS, ZINC 2
13 237-6169-00 |SCREW, 440 X 1/4 PPH MS 4
14 530-5757-00 |PLUNGER - D.T. ASSY. 1
15 545-5076-01 |COIL SLEEVE 1
16 520-5252-03 3 BANK DROP TARGET PCB-OPTO 1
17 090-5034-ND _{COIL 25-1240 - NO DIODE 1
18 515-7784-03 |DROP TARGET FRAME ASSY -3-BANK 1
19 535-9996-03 |LIFT BRACKET - 3 BANK 1
20 535-9995-01 |COIL BRACKET 1
21 237-5985-00 110-32 X 3/8 SHWH SWAGE SCREW 1
22 545-6798-00 [SHIM - FICHE PAPER - D.T. SINGLE 2

98* 036-5542-00 |DROP TARGET CABLE 1
99* 605-5006-00 11/8" PVC TUBING AF

*1ITEM NOT SHOWN

b6



NMOHS LON W31l «

b7

G0-91¢/.-00S e ONIGNL OAd .8/L] 00-9005-G09 | .66

ATGNFSSY 139YVYL dOHA MNVY z 379vD 1394VL dOYd| 00-2vG5-9€0 | .86
2 379n0Q 1'd - Y3dvd IHOIS - WIHS| 10-8629-5v5 ve

L MNVE Z - 13)0Vag 1d11| 20-9666-G5G £

P MNVE ¢ - 13M0Vda 11| 20-9666-G65 | €2

b 01d0-80d 1394V1 dOYQ MNVE 2| 20-2625-025 2T

z M3IYOS IOVMS HMHS 8/€ X ¢€-0}| 00-G865-LE¢ %
Z 13MOVEg T1I0D]| 10-5666-G€6 0Z

v MNVE € - 13MOVYd 1d11] £0-9666-G€G 61

I [ YNVE-S - ASSY VY 1399V1L dOdd| S0-v827GLS 8l

2 30010 ON - 0vZ21-6Z 110D| AN-v€05-060 | L1

p 01d0-90d 13949V1 dOYA MNVE §| £0-2525-025 ol

Z 3A337S 1I0D| 10-9205-5¥5 gl
Z "ASSV "1'd- 439NN1d| 00-/6/5-0€% 71
9 SW Hdd v/l X OF-% M3d0S| 00-6919-7¢2 €l
v ONIZ 'SIW Hdd 2/} X ¢6-8 M340S| 00-2095-/€2 Zr
Z 199 dOLS| 00-6566-G€5 T
g ONIJdS 1353 1399V1| 20-€005-592 P
Z 1YJINOO-ONIYdS NOISSIUdINOD| 00-0205-992 6
0t .7/l - ONId ONINIVLIY| 00-2005-042 g
Z UIHSVM ONIYdS| 00-2005-692 7
g LNNMD0TNOTAN 2¢-8] 00-2015-0vz 3
ol ONIZ SW Hdd .8/€ X 2€-9 M3dDS| 00-1056-7€2 |~ ©
S MOV1g - 43A0TIOY - 1399V1| 00-50€9-G55 ¥
g 10 - NOISSIHJINOD ONIYdS| 00-6805-992 g
gl L13-€0 X ¥9/Z1 X 2/} "93HSVM| 00-1605-2bz Z
) 1394V JOYd MNVE-S 39031] S0-€9L9-GpS P

“ALD NOILdoSaa Y3GWNN L9vd # W3l




ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 515-0123-00 |WELDMENT, BELL MOUNT, GRINDER LE 1
2 511-6950-00 |ASSEMBLY, BELL & BLOCK, GRINDER LE 1
3 520-5292-00 |OPTO INTERRUPTOR BOARD - RIGHT ANGLE CONNECTOR 1
4 242-5001-00  |#6 WASHER 1
5 232-5201-00 |SCREW, 6-32 X 3/8" PPH MS SEMS 1
6 254-5062-03 |SPACER, #4 1D, 3/16" OD X .187" 2
7 237-5832-00 |SCREW, 4-40 X 5/8" PPH SEMS 2
8 240-5303-00 [4-40 NYLON LOCK NUT 2
9 242-5008:00 |WASHER, 1/4" 1D X 1/2" OD X 1/16" THICK 3
10 270-5002-00 |RETAINING RING - 1/4" 1

98* 040-5001-00 |CABLE TIE 4" 2
99* 036-5573-22-C7 |CABLE, BELL OPTO 1

*ITEM NOT SHOWN

ASSEMBLY, PIVOTING BELL
AC/DC PREMIUM / LE

500-7218-00




00-0669-L1G

37/ NNINTEd d3ANI4O
MO0Td ® 1139 ‘AT9NISSY

4 ‘a0 .9L/G - 4IHSVYM LV1d ¥#| 00-200G-¢¥e 8
[4 SIS Hdd v/l X 0b-v '‘MIHOS| 00-6065-L£C L
} 37 HIANIYO 7138 "LINOVHI O1LdO| 00-C1G0-GES 9
[4 SINTS HYd 91/S X OF-¥# ‘MIHOS| 00-288S-LET g
} YIANIYO 1739 G3ATON| 00-€82/-G¥S L4
l d3AvaYHL ‘NOgYVvD T1ve| 00-€105-092 €
} 37 ¥IANIYO 1139 ‘A0 ¥3ddV1D| 00-95..-0€S [4
| 37 ¥IANED MO019 LOAId T139| 00-0096-G1G }
'AlD NOILdINOS3A AFEINNN Lavd |"ON N3 Ll

b19



ASSEMBLY, KICKER ARM a
AC/DC PREMIUM / LE

500-7217-00 |
ITEM NO.| PART NUMBER DESCRIPTION QTy. !
1 515-7785-00 KICKER BRACKET ASSEMBLY

515-5340-01 ARM & TIP ASSY

545-5411-00 COIL SLEEVE

090-5044-ND COIL 26-1200 - NO DIODE

535-5203-03 COIL RETAINING BRACKET

232-5300-00 SCREW, 8-32 X 1/4" PPH SEMS

515-5338-00 PLUNGER & LINK ASSEMBLY

266-5020-00 COMPRESSION SPRING-CONICAL

O |0 [N [0 [ W IN
N et | [N = [ |ea

270-5002-00 RETAINING RING - 1/4"

b20



b21

l SIS SIN Hdd .8/€ X Z€-9 ‘MId0S 00-1025-2¢¢ 14

} 13IXOVHE 1INOVIN| 10-2€99-GEC €

} 110D 099-22 "1INOVYIN| 00-2¥05-060 [4

} 3402 LINOVIN| 10-9925-0€G }
'ALD NOILdI¥OS3q d39INNN 1¥Vd |'ON W3 1]




ITEM NO.

PART NUMBER

DESCRIPTION

QTy.

1

510-56147-00

RIVETED ASSY, LEFT RAMP, GRINDER

1
2 515-6556-03-GE |R/U SWITCH ASSEMBLY -03 W/ GENERIC CABLE 1
3 515-6556-02-GE |R/U SWITCH ASSEMBLY -02 W/ GENERIC CABLE 1
4 232-5202-00 |SCREW, 6-32 X 1/2" PPH MS SEMS 11
5 240-5005-00 [6-32 NYLON STOP NUT 13
6 545-5105-00 |RUBBER BUMPER 1
7 550-5031-06  |MINI MARS W/ EARS - YELLOW SB 1
8 511-5241-00 |[FLASH LAMP ASSY, GENERIC 1
9 515-6596-00-GE |COIL/BRKT/CABLE ASSY, LEFT 1
10 232-5302-00 |SCREW, 8-32 X 1/2" PPH MS SEMS 2
11 240-5102-00 |8-32 NYLON LOCK NUT 2
12 511-6987-00 |ASSEMBLY, TRAIN W/ LED, GRINDER LE 1
13 234-5100-00 |#8 X 3/8" HWH SLOT AB 1
14 511-5241-01  |ASSY FLASH LAMP 1
15 510-5146-41 |RIVET ASSY, BUTY #41, GRINDER LE 1
16 237-5976-01  |SCREW, 6-32 X 1/4 HWH SWAGE 2
17 830-6125-64 |BUTYRATE #64, GRINDER LE 1
18 242-5001-00  |#6 WASHER 3
19 830-6125-66 |BUTYRATE #66, GRINDER LE 1
20 535-0579-00 |LEFT RAMP PROTECT, L WALL, GRINDER LE 1
21 535-0579-01  |LEFT RAMP PROTECT, R WALL, GRINDER LE 1
22 237-5809-00 |SCREW, #6 X 1/2" PTH A 2

ASSEMBLY, LEFT PLASTIC RAMP
AC/DC PREMIUM/ LE

500-7208-00




dNVY OILSY1d LHOIY ASSY

00-602.-009
371 0d/0V

13

[4 V Hid .2/L X 9% 'M3YOS| 00-6085-L£C

b 37 43ANRED TIYM o '103108d dWVH LHOIY| 10-0850-5€S Ll
L 37 H3ANIO TIVM 1 °103108d dWVY LHOI|  00-0850-G€S 9l
L HIHSVYM 9#| 00-1005-¢ve Sl
3 37 Y3ANIYO 'S9# LVHALNG| 69-G219-0¢€8 142
[4 IOVYMS HMH /L X 2€-9 ‘MIHOS| 10-9266-L£C €l
b 37 Y3AANIEO “Lv# ALNG 'ASSY 1IAIN|  L#9¥1G-018 45
3 37 ¥3ANIEO '90d INV14 'ATGNISSY| 00-8869-116 122
4 1NN YMOOTNOTAN ¢€-8| 00-201S-0v¢ 0l
[4 SW3S SN Hdd .2/} X 2€-8 MIYDS| 00-20£S-TET 6
b LHOIN 'ASSY J19Vv0/1MH8/TI00| 39-10-9659-G1 6 8
L OIYINID 'ASSY AWV HSV14| 00-192S-11L§ JA
} 9S8 @3 - SYVY3 /M SHUVIN ININ|  20-1€05-05G 9
} H3dWNG ¥3949nd| 00-5015-59S §
8 1NN dO1S NOTAN 2€-9] 00-500S-0v¢ 14
6 SW3S S Hdd .2/} X 2€-9 M3YOS| 00-20Z5-ZE2 €
4 379Vv3 J143INTO /M 20- A18WN3SSY HOLIMS N/d] 39-20-9559-61G [4
L 37 HAANIYO 'dNVYY LHOIY 'ASSY L3AIY|  00-871G-01G L

"ALD NOILdI™0S3a HIGINNN 1YVd |# W31l




BACK VIEW

FRONT VIEW

ITEM#|QTY| PART# |DESCRIPTION
1 1_[515-7796-00 |BAND MTG. PLATE
2 1 | 830-6125-05 |BUTY #5 - BAND STAGE
3 4 ]232-5200-00 [SCREW, 6-32 X 1/4" PPH SEMS
4 1 |535-0582-00 |IMOUNTING BRACKET - RIGHT
5 1 1232-5209-00 |SCREW, 6-32 X 3/16" PPH SEMS
[ 1_1510-5765-00 |MALCOLM ASSEMBLY
7 1 | 510-5766-00 |ANGUS ASSEMBLY
8 1 | 510-5767-00 |BRIAN ASSEMBLY
9 1 _]510-5768-00 |CLIFF ASSEMBLY
10 5 | 242-5088-00 [NYLON WASHER .195" X .437" X .031"
11 2 | 545-5352-00 INYLINER, 3/16" SHAFT
12 1_[545-7299-00 |MAIN LINK ACTUATOR
13 1 {545-7302-00 |COIL ACTUATOR
14 5__{ 242-5005-00 |#8 WASHER
15 1 1 090-5072-03 |MINIATURE COIL - 29-1400 - 10520424
16 1 |515-7797-00 |COIL STOP ASSEMBLY
17 2 |240-5102-00 |8-32 NYLON LOCK NUT
18 1 1511-6986-00 |PLUNGER ASSEMBLY
19 2 | 242-5100-00 |WASHER, .328 ID X .562 OD X .031 ACETAL
20 1_[530-7799-00 |PIVOT PIN - RIGHT ARM
21 1_1530-7800-00 |PIVOT PIN - LEFT ARM
22 1 | 545-7301-00 JARM LINK - RIGHT
23 1 _1545-7300-00 |ARM LINK - LEFT
24 2 _1242-5606-00 {3/16 X 3/8 x 1/64 FIBER WASHER - GRAY
25 1 1830-6125-45 |BUTY # 45 - RIGHT ARM - PHIL
26 1 {830-6125-46 |BUTY #46 - LEFT ARM - PHIL
27 1 _1254-5070-00 |NYLON SPACER
28 2 | 237-6064-00 |2-56 x 3/4 PHILLIPS PAN HEAD ZINC
29 2 |240-5321-00 |2-56 NYLON LOCK NUT.
30 2 | 242-5605-00 |#2 FLAT WASHER - NARROW
31 5_1270-5001-00 |RETAINING E-RING, 3/18" SHAFT OD
32 1_1265-5003-02 |TARGET RESET SPRING
33 3 | 254-5000-22 INYLON SPACER - BLACK - 3/8 OD X_.175 1D X 7/16"
34 1_1830-6125-49 |BUTY # 49 - BAND STAGE BOTTOM COVER
35 2 | 237-5504-00 |SCREW, 6-32 X 3/4" PPH MS
36 1 _1240-5005-00 |6-32 NYLON STOP NUT
37 1_|237-5506-00 |SCREW, 6-32 X 1" PPH MS
38 4 | 251-5006-00 {1/16 X 1/2 COTTER PIN
ROCKING BAND ASSEMBLY
500-7240-00

124,



00-9945-019

ATAINISSY WTOOTVIN

Y/l X 8/1 - 13N 00-€00G-6¥C| ¢ 14

WIODIVIN - €V # ALNG | EV-G2LO-0€8| | €

NId SIATTO .8/ X 'VIA 91/€|00-8642-0€S| L [4

dN ANVLS - INNOW ALNG|00-262.-S¥S| | L
NOILdIYOS3A] #1¥Vd |ALD|# N3

h75




APPLY ITEM 9
AS SHOWN

ITEM #

QTY

PART #

DESCRIPTION

545-7298-00

BUTY MOUNT - ANGUS

530-7798-00

3/16 DIA. X 5/8" CLEVIS PIN

254-5071-00

TUBULAR SPACER

830-6125-44

BUTY # 44 - ANGUS BODY

830-6125-50

BUTY # 50 - ANGUS LEG

249-5014-00

RIVET - 1/8 X 3/8

237-5872-01

SCREW, 2-56 X 7/16" PPH SEMS

240-5321-00

2-56 NYLON LOCK NUT

OO NI WIN|—

FUCN [P N VS N § (NG J) U5\ DUR Gy L Gy (O g (L'

626-5095-01

ADHESIVE TEFLON STRIP

ANGUS ASSEMBLY

510-5766-00

b26




00-29.5-01SG

ATdNTISSY NVIHg

V/1L X 8/L - LAAIY|00-€00G-6¥C| ¢ 14

NVIHg - v # ALNG| L¥-G2L9-0€8| | €

Nid SIATTO .8/G X 'VIA 91/€]00-86..-0€G| | [4

dN ANVLS - INNOW ALNg|00-26C/-GVG| | b
NOILdIYOS3Aa| #1dYvd |ALD#IN3LI

b27




ITEM #

QTY

PART #

DESCRIPTION

9545-7297-00

BUTY MOUNT - STAND UP

530-7798-00

3/16 DIA. X 5/8" CLEVIS PIN

830-6125-48

BUTY # 48 - CLIFF

BN

N[ ]

249-5003-00

RIVET - 1/8 X 1/4

CLIFF ASSEMBLY

510-5768-00

b28



00-9869-L 19

ATaNISSY Jd39ONNTd

SW3S Hdd J¥/L X OF-¥ "M3HOS

00-606G-2£C

13IXOVHE 43ONN1d

00-86..-G1G

d3ONNTd

00-108.-0€9

~ | <]

NOI1dIH0S3a

# 1¥vd

ALD

# NFLI

b29




ITEM# |QTY PART # DESCRIPTION
1 1 500-7249-02-25 |FRONT MOLD ASSEMBLY - LOCKDOWN - CENTER BUTTON - BIB
2 1 545-7291-00 | TOP BUTTON BAR
3 1 515-7791-00  |BUTTON ASSY - CLEAR
4 1 545-7292-10 |TOP BUTTON SPACER-MOLDED
5 1 240-5003-01 PAL NUT
6 2 242-5005-00  |#8 WASHER
7 2 240-5102-00  |{# 8-32 NYLON LOCK NUT

FRT MOLD FINAL ASSY - LOCKDOWN - CENTER BUTTON - BIB

500-7250-25

b30



€2-1¥Z.L-00G
W3Hd/AHELT - NOLLNG YILNIO - NMOAOMOOT - ASSV TVNId ATON 1y4d
LANMOOTNOTAN ZE-8#| 00-2015-0vC Z A
HIHSVYM 8#| 00-500G-¢ve Z 9
1NN TVd| 10-£00S-0vC b S
J30T0N¥3OVdS NOLING dO1l| 0L-2622-SvS l 14
dv310 - ASSV NOLLNg| 00-16..-GlG I €
HVE NO11NEG dOL| 00-162L-G¥S b 4
NO11Ng Y31N3ID - NMOOMO0T - ATgNASSY ATON LNOY4| €2-20-6€22-00G | 1 3
NOI1dIbOs3d # 1dvd ALD# W3LI

h31




TEMNO. | _PART NUMBER DESCRIPTION Qry.
1 |535-0559-00 SWITCH BRACKET 1
2 |180-5218-00 SINGLE L R SWITCH W 1
3 |545-6268-00 FISCHE PAPER 1
4 [535-5045-01 SWITCH PLATE - C'SUNK 1
= lo37.5018.00 6-32 x 172 PHILLIPS FLAT HEAD |,

ZINC

TOP BUTTON SWITCH ASSEMBLY

511-6971-00

2
Sy
0



00-0869-L 1S

ATGNISSY ddvOo4g ddl

} P/L X 8/1L = 13N 00-£00G-6v¢ |4
} a3 "do109-1dl - 80d 00-€€£5-0¢5 €
b d3dvd 3HOSI 10-8929-G¥G 4
l 13HMOVHE d3T1NOLLING dOL 00-89€0-G€S }
Al NOILdI™YOS3d H3ANWNN 14vd ‘ON N3

b33



00-L0Z/-009
37/ WNINTYd OA/0V "ATdINTISSY 1INV MOvd

b3L4




b35

NMOHS 1ON W31l «

l AT8N3SSY 319V0 TaNVd MOva| LO-v0-€.55-9€0 «66
143 91/S-3J1dVLS| 00-0005-1€9 «86
} «01 319VO HSY14| 0€-6¥55-9€0 VA
L ONIZ 8V Hdd | X 9% 'M3YOS| 00-#00S-¢€T 0¢
} w8/G X Al 6.1 X JO 8/€ - MOV19 - 430VdS NOTAN|  ¥1-000G-+S¢C 6¢
[4 ONIZ SW3S Hdd 8/S X Z€-9 'M3IYDS| 00-£025-2€C 8¢
b a3y - 3SvE 1INOAVE ‘d31379N0A| 20-+€05-2h 1 .2
[4 d3¥ - 3Svd 1INOAVE 'd31379N0A|  S0-v€05-2hL 92
14 dVv370 - 3Svd LINOAVE 'A31319N0A| 80-v€0S-CL L T4
6 gV H4d .2/L X ## 'M3Y0S| 00-0v8S-.L€C ve
[4 1NN-L 2€-9| 00-200S-0¥¢C £C
b dg - 1IX0VHE ONILNNOW| 00-£850-S€S [44
14 HMH .8/€ X 9# ‘M3IY0S| 00-0005-+€2 ¥4
[4 d31 - a3 '3a01Q/g71Ng/L3IN00S | A371-20-8006-615 V4
} HIANIEO "LHOIY 1INV MOvE ‘€L# 1v03d| €1-000/-028 61
b HIANIYO HILNIO TINVA MOve vL# 1vO3d| +1-0002-028 8l
} HIANIYO 1437 1INVd MOVE Zi# 1v03a| Z1-000.-028 Ll
} 37T YIANIO T1INVd MOVE Ce# ALNE| TE€-G219-0€8 9l
b HIANIYO 13NV MOVE 'AINO 90d Q31|  20-¥2€5-025 Gl
[4 1NN dO1S NOTAN 2€-9| 00-S00S-0¥2C 142
[4 SIS SN Hdd .8/€ X T€-9 '‘M3YDS| 00-1025-Z€2 €l
[4 OLW DILSV1d - 13XM0VHE| +0-L¥68-S€S 4
b HIAANIYO "HIAOD XOgaMNr| 00-G¥89-G+S bl
[4 SW3S SN Hdd .2/} X Z€-8 ‘MIYDS| 00-20€5-2€2 0l
(4 1NN-12€-8| 00-101G-0¥2 6
4 LN TIVY "LHOIY 31vD 0373 'ASSVY|  10-960G-11G 8
€ dAV10 319VO W ¥/L|  €0-000S-0%0 L
b {4 AAVIH - ININ SHAY - ASSY 81N49 68#/LIN00S| 4H-00-9015-61G 9
8 HMH .Z/L X 9% '‘M3IHOS| 20-100S-£2 S
14 ONIZ 8V HMH 178 .2/1 X 8# M3¥0S| 00-1015-v€C 14
[4 190ddNS TINVd MOvE - 13XOVHE| 00-7968-G€S €
L SON1Z-Ad31dviS - 1IXM00S| 00-0005-2.0 4
b 37 ¥3ANIYO TINVd MOVE| 00-€1.6-G2S 3

‘ALD NOILdI¥0S3a H3GINNN LYVd |'ON WALl




This page is intentionally blank.

b36



Parts ldentification

Optional Kits available through your Distributor:

Pinball Location Maintenance Standard Kit (for AC/DC Premium Pinball) ...... vecerenees. 502-6002-C7

Standard Kit includes : 8 oz. Novus Wax #2 Fine (Red) (675-0003-01), Cloth, Rubber Rings (used above
playfield), Bulbs (Bulb quantities vary and is limited to 25 per type), Fuses (1/per type) and 4 Pinballs. Note:
Quanties, sizes and contents subject to change without notice.

Pinball Location Maintenance Deluxe Kit (for AC/DC Premium Pinball) .................... 502-6003-C7

Deluxe Kit includes : Pinball Location Maintenance Standard Kit as described above plus a quantity of Flipper
Rebuild Kits. Note: Quantity varies which equals the same quantity of flippers used in this game.
A THIS GAME KIT INCLUDES ( 2 ) FLIPPER REBUILD KITS A

Plastics*Kit (for AC/DC Premium Pinball)............. cereresesrsessaannne eetsrasieesnnsisunnasanns 803-5000-C7
Plastics Kit includes: Plastic Sets (830-6125-XX )

Decals*Kit (for AC/DC Premium Pinball) ........ cresesesestsnnnnnas treeresesenrtesineannans cerennes. 802-5000-C7
Decals Kit includes: Decal Set (820-7000-XX)

*Attention: No individual Plastic or Decal can be ordered separately, unless noted otherwise. Plastics & Decals
are subject to change without notice during and / or after production. Key Fobs subject to availability and may or
may not be included in the plastic set. All designs, shapes & pieces used subject to change without notice. Kit
contents subject to change. Service Bulletin(s) will announce any critical changes, if warranted. The last 2-digits
shown on plastics or decals are for reference only.

c
=
e

]

=4
&
-

fo

QO
=

(%]
-l

F
Q.

P1



P2

Parts Identification

AC/DC L.T.B.R Parts available through your Distributor:

Leg ASSY GlOSS Red....curiineiiiiiiiiiiitceieccntenseertree e eeereeesae s nes s esssss susenns 500-5921-23
Start BUHON ASSY...cccuiiiiiiiiiiiiiiiiiicicciiccttecsneentee e s esabssseesasesssess ssavesen 515-7791-00
Front Molding Weldment Glossy Red........ccveeeeerereereneeennuiisseeeeieesseneeeseessnessnes 515-8646-23

Glossy Red Left Side ArMOr.......ccuerucerenrerrenierereerreseesneesersresseestesseesseesesssens oes 535-0530-20
Glossy Red Right Side AMMON........cocueeeierueirerrrneeernrecresaieeeesseseseeesseesessssasessses oue 6535-0530-21
Pivot Pin Right Afm....ceeeiiiiiiiiiiiiiiieneciitntecesecerecesnercesssssesesesessesssssses senssnes 530-7799-00
Pivot Pin Left AfMi....ueveiiiiiiiiiiieiiicicnteeesnrereeesrneesre e e e essseessssnaeessnnes sesssnns 530-7800-00
Pivot Hinge Left Glossy Red.......ccuciviuieiieineneeiieniinnneieeceeercseeesseeeseennneens 585-7999-20-C7
Pivot Hinge Right Glossy Red............ccivviirnuieeniiiiineeicrecennecsseeeeesseeeeeeens 5835-7999-21-C7
Mirrored Back Glass........cuecvuiiiesuinieriereienieneeenneseeeeitesseeeessessesessesssses sosnen 830-52C7-03
Left Yellow Back Plate........cucevuireeeiueerreninennrireeeeseinninseessiesseeessssssssesssssnsen sesnens 535-0584-60
Right Yellow Back PLate........ccccovireireiireeiireneeeerenecceietesseeee e sveeesesesneses senens 535-0584-61
Bottom Arch Plastic Red........coueeveiiiiiireieiiiienecieierrcecneeeeeeeeseseeseeesnns e 545-5995-118

f
L
ey

I

Q
&
e

o

Q
=2

(%]
e

s
Q.




Parts Identification

AC/DC Back In Black Parts available through your Distributor:

Leg Assy GloSSY BlaCk.........eerrueeiiinueiiiiirisiuniercueeecseeeecsnrereeessresssseeesssessssssnens 500-5921-23
Start BUHON ASSYueueeeiiiiiiieiieiiiiiiciieetcttcnnneeeccte e e s seeeseeeessessesssssenns 515-7791-00
Front Molding Weldment Glossy Black...........ceevuerieecnreeeenerenrrneinsinersesseesessanens 515-8646-25
Glossy Black Left Side ArMOr......ccuiiicnierreerneeniieenreeneeecieesseeessessseesssesesessseees 535-0530-00
Glossy Black Right Side ArmOr........ceeeceiirereeiereireennreeirrieessasreesneeseesssesessnneees 535-0530-01
Pivot Hinge Left Glossy Black........ccuevieveiiiervrerinieniiiinenneeeeeeeeeniceeesssssnnennes 535-7999-00-C7
Pivot Hinge Right Glossy Black.........ccccceeriierreiirienreireeenieereeeeecrnrerresssssnnnes 635-7999-01-C7
Mirrored Back Glass Back & Black........ccccevuevureerurineeerueeierinieeiseenseeseneesesenesns 830-52C7-02
Left Backing Plate........cicuieiuireciirciinreenieeeeeceercsecscseeeseessessssesseesensessesnnas 535-0528-00
Right Backing Plate...........coiueeiueiivuirceiinneennneeninenerinsnniessresosseeesssesssssesssesnens 535-0528-01
Bottom Arch Plastic Red........cccueevniuiineiiiiniiecneieneeeeceee e eeeeeeseeenaeeone 545-5995-118

o
£
he

(]

Q
&=
-

e

QO
=
£

F
Q.

P33



Backbox I 8.A.M. Sustem 1- Parts []

Nr. | BACKBOX PARTS QTY.| SPIPART Nr. Nr. ACKBOX PARTS QTY.| SPIPARTNr.

1  Backbox ACDC ™ (No Parts) 1  525-5631-17-C7 Starter - FI FS.
tem 1 Note: thme TMolding is p'nsgalled and cannot be ordered separately.
Fuse Description (820-6384-00) and High \ ( : L by: #4-40 X 1/2* PPH MS (Sems) Zc. (Qty. 2) (237-5613-00)

Display Power Supply PCB : ; 33500
, . 13 Ballast CU4S2-W 1/2" Core 120v60Hz 13W 1 010-5015.00
ftem 3is secured to @ bottom by: #8-32 X /8 Hems 12 & 13 are secured to ftem 1 by: #8 X 1/2* SHWH AB (Zinc) (Qty. 2) (234-5101-00)
>>> CAUTION - VERY HOT" Decal (820-6266-00)
EU/UK Only : Ballast, &/8* Core 50/60 Hz (010-5015-01)

5 PCB Metal Mounting Plate [IFO+CPU]  { 535-9664-00

ltems 2 & 5 are secured to ltem 1 by: #8 X 1/2* SHWH AB (Zinc) (Qty. 1/hole) (234-5101-00)
and #10 Washer 7/32* 1.0. X .5" O.D. X 1/16" Thick (Qty. 1/Mole) (242-5003-00)
Note: Where a Wire Clamp (Item 27) is mounted, a #10 Washer is not required.

520-5317-00
1 EpORRkyXi R 17 Lock Mounting Plate

UOHEBIIUDP] SiiEd

9 Back Vent Grill 2-1/2" X 18"

e

ltems 6 & 7 are secured to tem 5 by: #8-32 X ¥/8* SHWH Swage (Zinc) (Qty. 10)
237 1/4* Sif. Rtn. Spacer White (Qty. 5 [ ¥O 1/ Qty. 4 [ CPU ]) (254-5007-05)

i

21 Button Hole Plug (BIk) (Happ #52-6214-00) " 1 500-6566-00
Item 21 plugs the Access Hole required if using qptiona/ BETAbrite Si D

9  Fluorescent Lamp Holder (Socket) 2 077-5214-01

ltem § is secured to tems 8L and 8R by: #6-32 X 5/8" PPH MS (Sems) Zinc (Qty. 1/per)
232-5203-00) Lock-In Fluor. Bulb with Yellow Socket Clip (Qty. 1/per) (545-6271-00)

i ’

PL



Backbox [ 8.A.M. System ] - Parts []

B

/’/
//

N QrTate et
§\§ Q\\\}\\\:&k\\ TR AET AR

R R \\\‘\\\\ 1 \\\\\\\\\\\\\\ \\ \\\\

_\“.“...m{.\\\ \\,\\“ R
R \\\ rSaRRRRRTTS=y SRV RN AR R

NARNINININNN NN NN AN

TTH Front View
{Broken View)

Gide View

Nr. | BACKBOX PARTS QTY.| SPIPART Nr. | Nr. | SPEAKER PANEL PARTS |QTY.| SPIPART Ar.
{PARTS TABLE & VIEWS CONTINUED FROM THE PREVIOUS PAGE. 1

Speaker Panel (Black Wood) 1
25 Braided Wire (1-1/2 Feet) 1 600-5001-00
item 25 is secured by: Staple 5/16* (Qty. 23) (631

33* Foam 3/16” Thick X 1/4" Wide X 12* 6 626-5026-00
: Above item 33 is self-adhesive. Located between ltems 32-34. Sold m 12° Lengths only.
27 _ Clamps [Multiple Sizes] 31 040-5000-XX : 520-5052-15
ltem 27 secured by: #8 X 1/2* SHWH AB (Zlnc) (Qty. 1/per) (234-5101-00) For the
following sizes, replace -XX with: .1/a" Double =23 (Qty.5), 1/2* Singlé = -06 (Qty. 3 520-5052-15
3/4* Single = -08 1 1-1/4" Double = -30 (Qty. 1) /| EURO ONLY RoHS /f Dot Matrix Bezel 8

; ; f 35 Dot Matrix Display Mounting Bracket 2 » 535-8368-01
29L Pivot Hinge Red (Left Style Htem 35 is sect ltem 31 by: #8 X 1/2* SHWH AB (Zinc) (Qty: 4/per) (234-5101-00)

e 252
ltems 29L-29R are secured .B. Sq. Neck (Qty. 4)
(231-5003-00) and 1/4"-20 Flange Nut (Qty 4) (240-5300-00)
ltems 29L-29R are secured to Cabinet by: Spacer Hex Nut 1/2* O.D. - 1/4-20 X 1/2* TD
(Black) (Qty. 1/per) (254-5042-00), Nylon Spacer (Black) (Qty. 1/per) (242-5084-00), _ .
1/4-20 X 1/2 DCamage Bolt Squam Neck (Black) (Qty. 1/per) (231-5072-00) and Ribbon Cable, 14-Pin (33..) 1 036-5260-33

Washer 1" X 1/2° 1.D. X 1/16" (Black 1 if 242-5087-00)
St 37 []EURO ONLY RoRS 7LED bbon Gl Filer PO 520-52
tick USB 1.1+ [Generic] 128MB tem 37 (14-Pin) connects the 128)(32 Dot Matrix D:splay PCB to the CPU/Sound PCH,

Parts Identification

/ EURO ONLY RoHS J LED Display Adapter Hamess 035.5520.00
39 Speaker (Shid.) 4 x 4* 8Q OHM MG ‘2 031-5004-02

(ASM. REF. 505-6002-A3-A3, tems 1-42 Only, [29-30 not included in assembly] :
Take Nofe° 41 Ground Strap (25") [2per:hems35&£39] 4

An asterisk ( * ) indicates item(s) are not noted in the pictorials.

QTY.| SPIPART Nr.

|QTY.] SPIPART N, |
ttom Plastic Lift Channel - 26° 1 4 13-01

Nr.

(ASM. REF. 515-5450-00-A9 , ltems i-v)

P&



Cabinet - Par

ts L8 & Switches []

¢

For Backbox Parts see
the previous two pages.

ltem 11: Shown Broken
View for Clarity

tem 30E
(Powsr On/Off Switch)
is located under the Cabinet
(Front Right) directly below the
FPower Box (in the Cabinet).

ltem 2 Ordering Note:
Leg comes with Levelsr.

Take Note:

} Leveler can be purchased * An asterisk ( *) indicates item(s)
& separnately Legcannot be are not noted in the pictorials.
T ordered WITHOUT Leveler
(see Parts Table below, ltem 2).

Legend Note: ltems noted with a
cyan square i are Cabinet Parts.
ltems noted with a white square [ ]
are Switches.

Switch~~

View of the Coin
Door (item 17) open.

Assembly Parts Included : Flipper Switch Stack Double (Paliney Contact) (180-5164-01)
and Capacitor - Cerarnic .05 Mfd 25 voit (130-5001-00)
Hem 6S/6D are secured to Cab. by: #6 X 1-1/4 SHWH AB (Zinc) (Qty. 2/per) (237-5959-00)

2 Red Glossy Leg with Leveler Asm 4 921 23
ftem 2 is secured by: Leg Bolt Back Plate (535-5703-00) and Leg Bolt 3/8" X 16 X 2-1/2* Nl’ C AB
Hex 5/8" Hd. (2/per) (231-5001-01) Leg Leveler ONLY (3/8”-16 X 3°) (500-5017-00). o 2

PARTS & SWITCHES |QTY.! SPIPART Nr.

uolEayluAp] SHied

4T Tournament Button (Yel. Sq.), w/Sw. + Led 500-6587-06-LED

ltem 38 & 47 includes the Switch & Lamp (No Wiring; desolder old wiring where required).

Switch or Bulb replacement: U TWIST O LOCK (-TL) >> not snap-in <<

Assembly Parts Included : Microswitch (180-5174-00); Led Hi Int White 106W-WB
00-6566-00)

(112-5024-08), 147 /s not desired, use optional Button Plug Black (5 .
Roguires 5-Lug Termina) St (055.520409) ana Diotees 1N2004 (ons 3y 1 12200300 10 FrontMolding(Glossy Red ) < BUTTON 1 515-8646-23
inside cabinet under butt iode for Switch, located on Switch.) HOLE >

ltem 10 includes: Self-Adhesive Foam Rubber 3/8* X 3/16" X 20-3/8* (3") (626-5001-00)
Htems 10 works with ltem 22 (next page) ONLY.

12 HexK Alg

6S Flipper Switch Single Assembly 500-6889-01 ' i
Assembly Partg Included : Flipper Switch Stack Single (Paliney Contact) (180-5160-01)

and Capacitor - Caramic .05 Mfd 25 voit (130-5001-00) &
ltem 68/6D are secu 14  Roto Lock Male (R2-0055-02) 1 355-5006-01
GD %@T‘g | ltem 14is secured by: #10-24 X 1-3/4* Carriage Bolt Square Neck (Qty. 2) (231-5022-00),
#10-24 Nylon Stop Nut (Qty. 2) (240-5206-00) and

#10 Washer. 7/32" ID X 1/2* OD X 1/16* Thick (Qty. 2) (242-5003-00)

FE



Cabinet - Parts

& Switches [ ] Continued

A el
seade
page for openig
» \[t)igwofCoin -

Qty. 1
per side
if used

Enlarged ¢ 5
Inside 1 N s
Cabinet ) " o Lamp Diodes on
View of - 1 5 ; % Terminal Strip
ltems 5 & 68, betow button(s).
Flipper Button e 1
and Fﬁpgi'e:gswi!c

le p

Rt

Enlarged Inside Cabinet View
of ltems 3S, 4T and 25 (25B, 25C,
28H & 25W) Plumb Bob Tilt Switch,

included with
Piurrb Bob only.

Enlarged Inside Cabinet View of
Items 30, Power Box (30A), Service

(30 Fuse (30l} and Fuse
Holder {3

Take Note:

Legend Note: ltems noted with a cyan
square || are Cabinet Parts. ltems noted
with a white square [_] are Switches.

[QTY.] SPIPART N
U

Woofer (Speaker) Grill 12" X 12"

Power Input Box Asm. + Univ. Cable 1 515-5360-08
30A: Power Box (No Parts) Mounting Frame (535-5932-00)
30B*: Line Filter (150-5000-00)
30C*: Varistor* TNR159211KM (Domestic) (150-5001-00)
or Varistor TRM15G431KM (Euro) (150-5002-00)
SWITCH:  30D: On/Off Rocker Switch + Bracket Assembly (515-7085-00)
: Switch, APEM R2101C5NBB (180-5001-03) + Bracket (535-8318-00)
: Service Outlet (3-Prong / US) (180-5008-01) / Intemational N/A
¢ Line Cord 10’ ROJ 3" + Ring Terminal Asm. (515-6566-00)
: Recessed (Black) Cup (rear of Cabinet) (545-5122-00)
: Snap Bushing 9/16" (White) (280-5001-01)
Fuse 8 Amp 250V Slo-Blo (Domestic) (200-5000-05)
orFuse 5 Amp 250V Slo-Blo (Intemationat) (Qty. 2) (200-5003-00)
30J: Fuse Holder (205-5001 -00)

Parts Identification

i
1 500-7237-00
ftem 22 is secured by: #10-24 X 1-1/4* Carr. Bolt (Qty. 2) (231-5012-00) and
#10-24 Keps Nut (Qty 2) (240- 5207 -00)

p Cable Tie (Screw Down Style) 4  040-5005-00
ltem 36 is secured by: #8 X 1/2* SHWH AB (Zinc) (Qty. 1/per) (234-5101-00)
\%}f. TR SR s .

tems 26L & 26R are secured by #10-24 X 1-1/4" Carriage Bolt Square Neck Blach 3/per) "1 Mete jode incl ) i inclu lachine. Order
(231-5012-00) and #10-24 KEPS Nut (3/per) (240-5207-00) without the bracket use G-0053-013-102A More information or Qs” Call Techmcal Support.

P7



Main Plavfield Top Parts

s

Z

P8



Main Plavﬁeld'Top Parts

PART NAME

1.) LEFT RAMP ASSEMBLY

2.) RIGHT RAMP ASSEMBLY

3.) CROSSOVER TRACK

4.) HELLS BELL ASSEMBLY

5.) LEFT DIVERTER ASSEMBLY

6.) RIGHT DIVERTER ASSEMBLY
7.) SPOTLIGHT REFLECTOR

8.) ROTATING CANNON ASSEMBLY
9.) SPINNING TARGET

10.) ELECTRIC BALL GATE

11.) ANIMATED BAND ASEEMBLY
12.) DETONATOR SLAM TARGET
13.) SHOOTER RAMP

14.) ANIMATED DETONATOR

15.) ROLLUNDER SWITCH

16.) MOLDED TRAIN TOY

17.) RETURN GUIDE CLEAR

'18.) FLIPPER BAT YELLOW

19.) SMALL FLIPPER BAT YELLOW
20.) PLAYFIELD HANGER BRACKET
21.) INSTRUCTION CARD

22.) COIN CARD

23.) PLASTIC ARCH RED

24.) BELL OPTO SWITCH

25.) BACK PANEL ASSEMBLY

QTY

PART NUMBER

511-7208-00
511-7209-00
535-0509-00
500-7218-00
515-6596-00-GE
515-6596-01-GE
511-6949-02
500-7214-00
500-7242-C7
511-5096-01
500-7240-00
511-7003-02
535-9051-00
500-7225-00
515-6556-03A
511-6987-00
550-5037-01
515-5133-06-06
515-6275-06
535-8385-00
755-51C7-12-Y
755-5400-02-Y
545-7307-02
520-5292-00
500-7207-00

PS



Main Playﬁe@ Bottom Parts

P
[a<rem)

Eunr

diia)
=3

3

r33n RO

=1 RN\




Main Plavﬁgld Bottom Parts

1.) AUTOPLUNGER ARM WELD ASSEMBLY
2.) AUTOPLUNGER COIL ASSEMBLY
3.) SHOOTER LANE SWITCH ASSEMBLY
4.) FLIPPER ASSEMBLY (LEFT)
5.) FLIPPER ASSEMBLY (RIGHT)
6.) FUSE CLIP HOLDER SOCKET
USE 200-5000-08 3AMP SLO BLOW FUSE
7.) SLINGSHOT ASSEMBLY
8.) VUK/POSI-LOCK ASSEMBLY
9.) 3-BANK DROP TARGET ASSEMBLY
10.) 5-BANK DROP TARGET ASSEMBLY
11) BELL MAGNET ASSEMBLY
12.) CANNON MOTOR ASEEMBLY
13) LOWER PLAYFIELD
14) POP BUMPER BOTTOM ASSEMBLY
15.) POP BUMPER SWITCH ASSEMBLY
16) ROLLOVER SWITCH ASSEMBLY (LEFT)
17.) ROLLOVER SWITCH ASSEMBLY (RIGHT)
18.) STAND UP TARGET ASSEMBLY 1” SQUARE
19.) FLIPPER BASE INSULATOR
20) 6-32T-NUT -
21.) . PIVOT SLIDE BRACKET ASSEMBLY
22.) EDGE SLIDE BRACKET
23.) PLAYFIELD SUPPORT SLIDE BRACKET
24.) BACK PANEL MOUNTING BRACKET
25.) '~ STAND UP TARGET ASSEMBLY 1/2”
26.) LED LAMP PCB LOWER CENTER AREA
27.) LED LAMP PCB 3-BANK
28.) LED LAMP PCB “ROCK” TRAGETS
29.) LED LAMP PCB 5-BANK
30.) LEDLAMPPCBSINGLE
31.) LED LAMP PCB MULTICOLOR
32.) LED GIDRIVER PCB
33) SOCKET WEDGE BASE GI
34.) TERMINAL STRIP 5 POSITION
35.) LOWER PLAYFIELD KICKER ARM ASSEMBLY
36.) 4 BALL TROUGH ASSEMBLY
37.) LOWER PLAYFIELD HANGER BRACKET
38.) LOWER PLAYFIELD MOUNTING BLOCK
39.) OPTO SWITCH PCB
40.) 8-32T-NUT

DN W BN WL o el

O N S i

o

N B

-bb—*b—\)—lﬁl\{)lb—éb—d)—\)—dﬁ—\b—\)—*w

N =

500-6091-00

500-6092-02-ND

500-6096-00

500-6543-12-ND
500-6543-XX-ND

205-5000-01

500-5849-01-ND

500-7078-01
500-7216-03
500-7216-05
516-0059-00
500-7213-00
500-5022-00

515-6459-04-ND

515-6459-09
500-6227-03
500-6227-04
500-6984-06
545-5721-00
240-5002-00
500-5329-03
535-5988-01
535-6862-05
535-8964-00
500-6985-05
520-5324-01
520-5324-03
520-5324-04
520-5324-05
520-5307-00
520-5333-00
520-5331-00
077-5030-00
055-5204-05
500-7217-00

500-6318-14-ND

535-0527-00
511-6976-00
520-5239-01
240-5101-00

P11



#6-32
Tap

S
3
«»
.
@®
-
=
=
Q
2
=
<)
3

Playfield - Metal Posts & Fin Shank Screws (Actual Size) +

#6-32 Thread
#8-32 Thread

L} #6-32 Thread

#8-32 Thread

tem 4 st can use 516" .D. Black Ring,
545-5348-02 or White Ring 545-5348-52.

#6-32 Thread

Items 11-16 & 18 Posts can use a Black
Bumper Post Sleeve (Tall), 545-5308-00
(White, 545-5308-08 or Red, 545-5308-22)
Usually, only Posts which are in the ball path
require a Bumper Post Sleeve.

ltems 12-15 & 18 Posts are typically secured
by a #10-32 Nylon Stop Nut, 240-5203-00 and
#10 Washer, 242-5010-00 (Item 11 Post use a
#8-32 Nylon Stop Nut, 240-5102-00; item 16
Post use a #8-32 T-Nut, 240-5101-00).

#6-32 Thread

#6-32 Threat
#8-32 Thread

#10-32 Thread
#10-32 Thread
#10-32 Thread

Items 6-8 Posts can use 7/16" O.D. Black Ring,
545-5348-17 or White Ring, 545-5348-67.

Hems A & B Note: Typically used to secure Hex Spacers onto the
Playfield Wood or Back Panel.

ftem C Note: Quantity 4 on bottom Cabinet Speaker Gnill (Qty. 4)
(also requires #6-32 Nylon Stop Nut, 240-5005-00).
Item D Note: Quantity 3/per on the Coil
Bracket Welded Assembly (515-5939-00)

in the Bumper Bottom Assembly (515-6459-04).

RHIHIIID

#6-32 Thread
#6-32 Thread

ltems A-D Note:
The "Fins" keep
the screw from
turning inside the
wood hole.

i

#6-32 Thread

® 3 3
: 3] £ £
* § p & e Item 18 Post, for usage
* = = * on Spinning Disk Asm.,
see Page 84.
l Nr. | METAL POSTS | SPI PART Nr. METAL POSTS SPI PART N
7 >

P14

asten] #6-32 Thread // Wood Screw

0
530-5332-01
0 0

R

2

530-5679-00

Nr.

| FIN SHANK SCREWS | SPIPARTNr. |

Mini-Post Short MS // #10-32 .875" Thread

A

Post [Fasten] #6-32 Thread // #8-32 Thread

—NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL
COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED.

#6-32 X 3/4" Fin Shank Screw 237-5921-02

DIFFER).




Playfield - Nylon Stop, KEPS, Hex, T-, Flange, Pal* & Wing Nuts* (Actual Size) +

Nr. | NYLON STOP NUTS* SPI PART Nr. @

N2 #e-?fz N.§§Nut (with V4" Hex Body) 240-5010-00

N4  #10-32 Nylon Stop Nut 240-5203-00 0D

#4-40 Nylon Stbp Nut

© 5/16"-18 Nylon Stop Nu

KEPS NUTS*

sy

H4  #10-24 Hex Nut 240-5202-00 13

ltem H4 used with #10-24 X 1* Camiage Bolt Square Neck Black (231-5021 -00) located in H 1
the Cabinet for the Side Armor Rear (towards Backbox).

H6  %-16 Hex Nut 240-5315-00
A‘ 5

H8 7414 Hex Nut 240-5317-00

T-NUTS* SPI PART Nr. \"’\‘
T2  #6-32 TNut (with Side Cut Off) ANE 2R\

< A
#10-32 (Black Oxide) -Nut o
W

#10-32 X 5/16" 3-Prong T-Nut

| Nr. [FLANGE NUT* | SPIPARTNr. |
F1 V"X 20 Flange Nut 240-5300-00

ltemn F1 used with 1/4-20 X 1-1/4 Sq. Neck Carriage Bolt Black (231-5003-00) Jocated in the
Cabinet for the Side Armor (Front) and Pivot Hinges.

PAL NUTS* SPI PART

P2 Metal Pal Nut (i
* Not Shown

240-5003-01

SPI PART Nr.

240-5302-00

Not ShoWn

NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GA

ME (QUANTITIES PER GAME WILL DIFFER).
COMPARE ACTUAL PART ON GAME TO ABOVE DRAWING

8 TO IDENTIFY THE PART NUMBER REQUIRED.

P15



sy Playfield Top - Hex Spacers [] (Actual Size) +
G-

Tap

example of "Bs"

M with Male #6-32 Thread
1-end, #6-32 Tap on other.

Take Note:

ltems 1-33 are 14" wide. ltems 34-39 are 5/ " wide. With ltems 1-3A, 4A,
5 & 6A (the tap goes thru the length of spacer). With ltems 7, 8A, 9-33 &
34-39, the tap is up to 54" deep on each end. Note: items 3B, 4B, 6B
(Not Shown) & 8B (Shown as example of all "B" Styles) all have a #6-32
Threaded end, the other end Tapped (same as ltems 7-33).

+ Hex Spacers Not Used in current games may no
longer be available. Choose an available size +/-)
and compensate with washers or other spacers.

Hex Spacer Nut 1/5* O.D. X 1/4"-20 BO (254-5042-00) (Qty. 2)
(with Pivot Hinges Itern 291/R, Page 43, Backbox Parts).
Hex Spacer (254-5052-00) (Qty. 4)

ltem 42 Hex Spacer 1/2" X 1/4* #6-32 M/F
(254-5049-03)  Not Used This Game

3%n _@ @_ 31/2“
3y 25 Eﬂ— 35
@‘33&" Item 43 Hex Spacer
1.13" X .31" #8-32 M/F

. (254-5050-00)
@ — 4 Not Used This Game

#8-32 Thread

s

5 A Standard USA 9 inch Ruler
P b is provided on the back cover.

QTY.| SPIPARTNr. | Nr. | HEX SPACERS QTY.; SPIPARTN

25" X V" - #6-32 Tap (both ends,

4
Identical to 3A with #6- 254-5024-03
%" XV4":#6-32 Tap (both ends) 254-5008-02
ldentical to 4A with #6-32 Threadend 2

7' XVi:#6-32 Tap (both ends) ' " ; #6-32 Tap
Identical to 6A with #6-32 Th

25475008 X V4" : #6-32 Tap
- - - #9118
ggﬁggﬁ} ; . X Va* : #6-32 Tap (both ends

X V4" : #6-32 Tap (both ends)
ical to 8A with #6-32 Thread end

1 The item type (size / description), the quantity and/or location used, are subject to change without notice. Service Bulletins will anounce any changes, if warranted,



Playfield Top - Plastic Posts & Spacers & Metal Spacers (Actual Qize)

can use 35"

Biack Ring,
545-5348-01 or
(White) Ring,
545-5348-51

1 i -
g
%5
i3
By 3y, 0 ubber h
“Black Rin S oackming, 540 834801 or | rovoand =
545-5348-02 or (White) Ring, 545-5348-51 545- A
(White) Ring, 5151-00 ]
545-5348-52 2
™ 3
PLASTIC PART COLOR CHART 008D L QET
NI olor L‘j Height Shown X 935* 0.D. am '
" ¥5-11 0.D. &1.D.
Yellow X 153'1D, AR | | Gimen:
@ 3 sion is
74 ;neas%red
rom this
point. =
1/4" 1 1/2"
[9¢] [104] [114]
1 Items 5through 11 dimensions are measured from bottom
to just under the cut-away. ltem 33 dimension is measured 12: % @
from top-to-top of curve.” See pictorials with items 11 & 33. X V4" OD.

X147 1D.

k2
m u g "

&

0.D. &1D.

13-14 & 16 - 25: 27-31:
Height Shown X 34" 0.D. X .175" L. Height
15: Shown
Vi X%" 0.D. X.200" 1.0 X %" 0.,
0.D.&1D. X 47" 1D,

11846 X %" 0.0, X 447" 1.,

550-5034-XX
Items 3 & 4 typically sec’d by: Post Fastening Scr. #6-32 Top/ #6-32 Bot. (530-5012-02).
Use Color Chart above for last 2-digits. Not all colors are available.

Chart above for last 2-digits, Not all colors are available.

Parts Identification

26 Only ;. Spa aiso be B
Not Shown and listed for reference only : 254-5000-10: 214" X 34" 0.D.X .175* 1.D.
~13: 516" X V4" X 147", -16: 5/16* X 5/16" X .190% -17: 134" X 38" O.D. X .175" 1.D,

Sp 25
%" X¥%"0.D.X.175"1.D. Pls. Spacer (Gray) 254-5000-07
NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).

COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE P/N REQUIRED.



Playfield Top & Bottom - Small Bayonet Sockets & Bulbs [l (Actual Size) +

LED Bulb
(Bayonet Style)

BULBS (#44) _ \ Nr. | BULBS (LED & #455) | SPIPART Nr. |

B LED Module (WHT) (12.6v 20-25mA) Bynt. 112-5023-08
ltem B Note: Different Colors may be available ~
Red (112-5023-02); Amber (112-5023-03); Green (112-5023-04); Blue (11 2-5023-05);

3-Luq St‘énd:-U'p\ S&Sket (Tall ﬁracket)
SMALL BAYONET SOCKETS
U

NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).
COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED.




Playfield Top & Bot. - 8mall Bayonet Sockets & Bulbs [l (Actual Size) 1 Continued

FITITRIIAITTIIITIIIIIINIIIINIIIIIIIIIIIIIIILIIIILS
Playfield Bottom - Large Bayonet Sockets & Bulbs [l| (Actual Size) ¥

2-l.ug Laydown Standard Socket

| Nr. [LARGE BAYONET SOCKETS | SPIPART Nr. |

NOT ALL PARTS LISTED ABOVE IARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).

)
COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIEY THE PART NUMBER REQUIRED.

P19



Playfield Top & Bottom - Wedge Base Sockets & Bulbs [l (Actual Size) ¥

#555 6V
Bulbs
#161 12V
Bulb

=
O

LED Bulb
(Wedge Base)

(Yellow) is identical to 5a (Socket) except it does
NOT REQUIRE a diode (Flash Lamp usage).

g8
$386
§588
£2e0
Ae @
.88
LN
ltem 5a or 5b sockets are secured to the playfield or assembly by tem 5¢ SE 134
Plastic Bracket or may also be snapped into specially cut Clear and / or N ;.g g
() L\ Screened Plastic Pieces or Metal Brackets (used for multiple $ S
mounting of sockets when positioned closely togetheror 8 ﬁi
in light areas). If Plastic Pieces or Metal Brackets are ﬂé @ g
used to mount ltem 5a or 5b Sockets, it will be noted on 583
Playtield Bottom - Miscellaneous Parts and Brackets, $3 §
page earlier in this Chapter.
ltem 5a is a solderless IDC (Insulation Displacement
Q [/ Connection) Socket with a builtin Diods, 1N4003 (112-5003-00)
(can be replaced with 1N4001 Diode, 112-5001-00). tem 5b Socket

Just squeeze

the "side

arms” of the

socket togeth

and pull away

from the plastic "
or bracket for easy
Bulb replacement.

5b is Yellow with No Diode

| Nr. | BULBS (#555) | SPIPARTNr. Nr. | BULBS (LED & #906) | SPIPART N, |

Ela #555 Wedge Base Bulb (CI E6 LED Module (WHT) (5v - 6.3v) Wedge Base 112-5024-08
E2-E5 ol & Basi | Htem E6 Bulb Note : Typically used with item 4 Socket in Pop Bumpers.

Item E2-ES Bulb Note: Different Colors available (not used in this game) ~ .

Red (165-5054-02); Green (165-5054-04); Blue (165-5054-05); Yeliow (165-5054-06);

Etb #161 12V Wedge Base Bulb (Clear) 165-5032-00

[ Nr. [WEDGE BASE SOCKETS | SPIPART Nr.
1 Wedge Base Socket (Laydown 077-5326-01

06 Base set
ge Base Socket (Laydown Gl)

Nr.

5:00

Wed 077-5030-00 /yo" Ht. Bracket (Wnite) .
6  Light Reflector (Silver Plst.) REF540N 545-5409-01

Note ltem 6 :  Typically used with ltem 1 (but will fit on any similiar Wedge Base Socket).

NOT ALL PARTS LISTED ABOVE ARE USED ON THIS GAME (QUANTITIES PER GAME WILL DIFFER).
COMPARE ACTUAL PART ON GAME TO ABOVE DRAWINGS TO IDENTIFY THE PART NUMBER REQUIRED.




°1R0)

/
(7 )
N
ITEM #| QTY PART # DESCRIPTION
1 1 | 500-7235-03-00 |[FRONT MOLDING ASSEMBLY, LATCHED - W/CENTER BUTTON
2 1 545-7292-10 |TOP BUTTON SPACER-MOLDED
3 1 515-7791-00 |BUTTON ASSY - CLEAR
4 1 545-7291-00 |TOP BUTTON BAR
5 1 240-5003-01 |PAL NUT
6 2 240-5102-00 |# 8-32 NYLON LOCK NUT
7 2 242-5005-00 |#8 WASHER ~

FRONT MOLDING ASSEMBLY - CENTER BUTTON - PRO
500-7238-00



ITEM # | PART NUMBER DESCRIPTION QTY.
1 910-5762-00 |RIVETED ASSEMBLY - BELL BRACKET 1
2 545-7283-00 |MOLDED BELL, GRINDER 1
3 237-5909-00 |SCREW, 4-40 X 1/4" PPH SEMS 2
4 535-0570-00 |BELL BRACKET SUPPORT 1
S 237-5513-00 |SCREW, 6-32 X 2" PPH MS 2
6 254-5000-17 |NYLON SPACER - BLACK - 3/8 OD X .175ID X 1-3/4" 2

BELL ASSEMBLY - STATIONARY
AC/DC PRO

511-6983-00

I°1R0)



ITEM#|QTY PART # DESCRIPTION
1 1 535-0569-00 BELL BRACKET
2 1 [ 830-BELL PLASTIC |BUTY #7
3 2 249-5001-00 RIVET - 1/8 X 3/16
3

11R0)

RIVETED ASSEMBLY - BELL BRACKET

510-5762-00

BHEET



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 525-5815-00 |BLOCK, DETONATOR, GRINDER PRO 1
2 830-6151-28 |BUTY #28, DET TOP, GRINDER PRO 1
3 830-6151-25 |BUTY #25, DET FRONT, GRINDER PRO 1
4 830-6151-24 |BUTY #24, DET LEFT, GRINDER PRO 1
5 830-6151-26 |BUTY #26, DET RIGHT, GRINDER PRO 1
6 830-6151-27 |BUTY #27, DET BACK, GRINDER PRO 1
7 234-5000-00 |SCREW, #6 X 3/8" HWH 9
8 530-7762-01 |PLUNGER, DETONATOR, GRINDER PRO 1
9 237-5863-00 |SCREW, 4-40 X 3/4 PRH 1
10 242-5002-00 |#4 FLAT WASHER - 5/16" O.D. 1
11 511-6962-00 |ASSEMBLY, DET HANDLE, GRINDER 1
12 237-6169-00 |SCREW, 4-40 X 1/4 PPH MS 1
13 036-5579-00 |CABLE, DET RED WIRE, GRINDER 1
14 036-5579-01  |CABLE, DET BLACK WIRE, GRINDER 1

ASSEMBLY, DETONATOR, AC/DC PRO
500-7225-01

°1R0)



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 510-5147-01 |RIVET ASSY, LEFT RAMP, GRINDER PRO 1
2 515-6556-03-GE |R/U SWITCH ASSEMBLY -03 W/ GENERIC CABLE 1
3 515-6556-02-GE |R/U SWITCH ASSEMBLY -02 W/ GENERIC CABLE 1
4 232-5202-00 |SCREW, 6-32 X 1/2" PPH MS SEMS 12
5 240-5005-00 |6-32 NYLON STOP NUT 12
6 545-5105-00 |RUBBER BUMPER 1
7 550-5031-06 | MINI MARS W/ EARS - YELLOW SB 1
8 511-5241-00 |FLASH LAMP ASSY, GENERIC 1
9 510-5163-06 |RIVETED ASSY, BUTY #6, GRINDER PRO 1
10 511-5241-01 |ASSY FLASH LAMP 1
11 830-6151-64 |BUTYRATE #64, GRINDER PRO 1
12 242-5001-00  |#6 WASHER 3
13 830-6151-66 |BUTYRATE #66, GRINDER PRO 1

ASSEMBLY, LEFT PLASTIC RAMP, AC/DC PRO

500-7208-01




ASSY, RIGHT PLASTIC RAMP
AC/DC PRO

500-7209-01

ITEM # PART NUMBER DESCRIPTION QTY.
1 510-5148-01 RIVET ASSY, RT RAMP, GRINDER PRO 1
2 515-6556-02-GE _ |R/U SWITCH ASSEMBLY -02 W/ GENERIC CABLE 2
3 232-5202-00 SCREW, 6-32 X 1/2" PPH MS SEMS 10
4 240-5005-00 6-32 NYLON STOP NUT 10
5 545-5105-00 RUBBER BUMPER 1
6 550-5031-02 MINI MARS W/ EARS - RED SB 1
7 511-5241-00 FLASH LAMP ASSY, GENERIC 1
8 515-6596-01-GE _ |COIL/BRKT/CABLE ASSY, RIGHT 1
9 232-5302-00 SCREW, 8-32 X 1/2" PPH MS SEMS 2
10 240-5102-00 8-32 NYLON LOCK NUT 2
11 510-5163-05 RIVETED ASSY, BUTY #5, GRINDER PRO 1
12 511-5240-01 ASSY VIO Gl SPOTLIGHT 1
13 510-5163-41 RIVET ASSY, BUTY #41, GRINDER PRO 1
14 237-5976-01 SCREW, 6-32 X 1/4 HWH SWAGE 2
15 830-6151-65 BUTYRATE #65, GRINDER PRO 1
16 242-5001-00 #6 WASHER 1

210)



10-L02.-009
Odd 0A/JV "ATNISSY 1INV M0vd

\\

\

i)

AL AL el

R

\ aa%aaa
@aa?aa \!

VRN YR \

A

)




ITEM NO.| PART NUMBER DESCRIPTION QTY.
1 525-5713-01 |BACK PANEL, GRINDER PRO 1
2 519-5000-00-HF |SOCKET & BULB ASSY, CLEAR 7
3 535-8964-00 |BRACKET - BACK PANEL SUPPORT 2
4 234-5101-00 |SCREW, #8 X 1/2" SLT HWH AB ZINC 4
5 519-5106-00-HF |SOCKET/#89 BULB ASSY - RVRS MNT - HEAVY FIL| 1
6 234-5001-02 |SCREW, #6 X 1/2" HWH 18
7 040-5000-03 [1/4" CABLE CLAMP 4
8 511-5096-01 |ASSY, ELEC GATE RIGHT, RAIL MT 1
9 240-5101-00 [8-32 T-NUT 2
10 232-5302-00 |SCREW, 8-32 X 1/2" PPH MS SEMS 2
11 545-6845-00 |JUKEBOX COVER, GRINDER 1
12 535-8941-04 |BRACKET - PLASTIC MTG 2
13 232-5201-00 |SCREW, 6-32 X 3/8" PPH MS SEMS 2
14 240-5005-00 |6-32 NYLON STOP NUT 2
15 830-6151-32 |BUTY #32, BACK PANEL, GRINDER PRO 1
16 820-7000-12 |DECAL #12, BACK PANEL LEFT, GRINDER 1
17 820-7000-14 |DECAL #14, BACK PANEL CENTER, GRINDER 1
18 820-7000-13 |[DECAL #13, BACK PANEL RIGHT, GRINDER 1
19 519-5008-00-HF | SOCKET/BULB/DIODE, CLEAR - HEAVY FIL 12
20 519-5008-02-HF [ SOCKET/BULB/DIODE, RED - HEAVY FIL 2
21 234-5000-00 |SCREW, #6 X 3/8" HWH 4
22 040-5000-06 |1/2" CABLE CLAMP 1
23 254-5000-14 |NYLON SPACER - BLACK - 3/8 OD X .1751D X 5/8" 1
24 232-5004-00 |SCREW, #6 X 1 PPH AB ZINC 1
25 237-5833-00 |SCREW, #4 X 5/8" PFH - BLACK 9
96* 036-5639-15-C5 |BACK PANEL LAMPS CABLE ASSEMBLY 1
or* 600-5003-00 |BRAIDED WIRE - 20GA. 3 FT.
98* 631-5000-00 |STAPLE - 5/16 18
99* 036-5639-04-C5 |BACK PANEL CABLE ASSEMBLY 1

*ITEM NOT SHOWN

21R0)












































































































































































































































































































	ACDCB1
	ACDCB2
	ACDCP1
	ACDCP2
	ACDCPROB
	ACDCPROP
	ACDCPROW
	ACDCW1
	ACDCW2
	ACDCW3

